


 

 





 

 



 

June 2009 i 
pw://Carollo/Documents/Client/WA/Bellingham/7489A00/Deliverables/Comprehensive Sewer Plan/_TOC.doc 

 
City of Bellingham 

 
Comprehensive Sewer Plan 

 
TABLE OF CONTENTS 

 Page No. 

 EXECUTIVE SUMMARY COMPREHENSIVE SEWER PLAN.....................................ES-1 
ES.1 Introduction.......................................................................................................... ES-1 
ES.2 Basis for Planning ............................................................................................... ES-1 
ES.3 Demographic Analysis......................................................................................... ES-3 
ES.4 Flow and Load Projections .................................................................................. ES-4 
[...]
or 2.66 events per year and established the average annual CSO volume of 5.2 MG. 
Figure ES.3 shows how the LTS model predicts number of CSO events per year to 
increase over time. LTS analysis refined the H2OSewer Map modeling results, and 
confirmed that the capacity of the existing conveyance and treatment systems, currently 72 
mgd, would need to be increased in the future to meet NPDES limits. 

Approximately 20 % of the existing sewer service area consists of a CSS and based on the 
calibrated model, this section of the collection system contributes approximately 50% of the 
peak flow. The City of Bellingham has an ongoing program to reduce peak flows through 
collection system improvements that dates back to the early 1970s around the time of 
passage of the Clean Water Act. Between 1974 and 1987 numerous storm water 
separation projects were completed, reducing four overflow points to one at the C Street 
overflow structure, and significantly reducing the “baseline” CSO frequency and volume. 
Historical collection system improvement projects represent over $40 million (escalated to 
2007 dollars) in capital investments to reduce CSO frequency and volume. The City 
continues to proactively manage peak flows through regulation and annual 
repair/replacement projects and budgets one percent of the collection system value 
(estimated at over $1 million per year) with the goal of further reducing I/I.  

Additional improvements (i.e., beyond the City’s historic and ongoing programs to reduce 
peak flows) will be required to comply with CSO control regulations. Management of excess 
peak flows can be achieved two ways: 

Peak flows can be managed within the collection system at a remote wet weather facility 
(usually a high rate treatment plant or storage tank). Constructing a wet weather facility 
near the existing C Street CSO would eliminate the majority of the most costly conveyance 
system improvements, as well as the need to increase the peak capacity at the WWTP.



 

H:\Final\Bellingham_SEA\7489A00\Rpt\FigES_3.doc 

 

0.0

0.5

1.0

1.5

2.0

2.5

3.0

2006 2016 2026

Si
m

ul
at

ed
 N

o.
 o

f E
ve

nt
s 

pe
r Y

ea
r

 

SUMMARY OF EXPECTED CSO EVENTS PER YEAR 
 

FIGURE ES.3 
 

CITY OF BELLINGHAM 
COMPREHENSIVE SEWER PLAN 



 

June 2009 ES-10 
pw:\\oco-pw-app:Carollo\Documents\Client\WA\Bellingham\7489A00\Deliverables\Comprehensive Sewer Plan\_ES 

• Peak flows can be managed at the WWTP, which requires an increase in conveyance 
and downstream treatment capacity. 

The LTS modeling indicated that a 10 mgd high rate treatment (HRT) facility or 
approximately 1.7 million gallons (MG) of peak flow storage would be needed to limit CSOs 
to one event per year in 2026. Additional improvements, i.e. more storage, greater 
treatment capacity, and/or low peak flow reduction are required to maintain CSO volumes 
at their current “baseline” levels. Alternately, 82 mgd of peak conveyance and treatment 
capacity would be needed if peak flows were managed at the WWTP.  

Regardless of which peak flow management option is selected, the City is committed to 
finding ways to reduce the response to rainfall in its combined and separated sewer 
systems. Several programs have been identified for early implementation, with the goal of 
continued peak flow reduction. Table ES.4 summarizes these programs and their 
anticipated implementation date.  
 
Table ES.4 Peak Flow Reduction Program Summary 

Comprehensive Sewer Plan 
City of Bellingham 

Program Benefit Implementation Date 

Targeted downspout 
disconnection 

Reduce known sources of 
inflow 

2010 

Side sewer rehabilitation 
incentives 

Motivate home owners to 
reduce infiltration 

2010 

Field verification analysis 
(GIS, geotech, etc.) 

Confirm site-specific 
conditions allow I/I reduction 

2011 

Green Stormwater 
Infrastructure (GSI) Campaign 

Reduce rainfall response 
using GSI on residential, 
commercial sites 

2011 

ES.7 RECOMMENDED COLLECTION SYSTEM IMPROVEMENTS 
The approach to identifying collection system improvements needed by year 2026 was 
developed in three parts. First, improvements throughout the existing collection system that 
are needed to accommodate future flows were identified. The November 2004 storm was 
selected as the trigger event for collection system improvements based on its recurrence 
interval and peak flow impact on the system. Next, an estimate of sewer extension to 
provide service for projected areas of growth within the UGA was developed. These 
improvements will be required regardless of which strategy for peak flow management is 
selected. 

The third component of the analysis involved alternatives for peak flow management. As 
described in Section ES.6, several programs have been identified for early implementation, 



 

June 2009 ES-11 
pw:\\oco-pw-app:Carollo\Documents\Client\WA\Bellingham\7489A00\Deliverables\Comprehensive Sewer Plan\_ES 

with the goal of continued peak flow reduction in response to rainfall, in addition to the 
development of two alternatives for peak flow management. Alternative 1 assumed that 
peak flows would be managed in the collection system, by constructing a wet weather 
facility near the CSO location. As previously mentioned, this alternative would eliminate the 
need for increasing the capacity of the conveyance system between the C Street CSO and 
the WWTP. Costs for remote storage (Alternative 1A), and remote HRT (Alternative 1B) 
were developed for a comparative cost analysis. 

Alternative 2 assumed that peak flows would be conveyed to the WWTP. The necessary 
collection system piping and pump station improvements were identified and used to 
estimate the conveyance cost component of this alternative. Options for increasing peak 
flow capacity at the WWTP were evaluated as a part of the WWTP analysis described in 
the following sections. The conveyance cost component plus the cost associated with 
increasing peak capacity at the WWTP was totaled and compared to the cost of remote 
storage and HRT in order to determine the most effective means of managing excess peak 
flow.  

ES.8 EXISTING TREATMENT FACILITY 
The City’s existing WWTP provides secondary treatment of wastewater prior to marine 
discharge in Bellingham Bay. The original primary treatment plant at Post Point was built in 
1974 to replace an aging treatment plant near the mouth of Whatcom Creek. The facility 
was upgraded in 1990 to provide full secondary treatment. Figure ES.4 shows the existing 
plant layout. 

The headworks at the WWTP provides preliminary treatment (screening and grit removal). 
Primary treatment is provided downstream of the headworks by two 120-foot diameter 
primary clarifiers. Primary effluent pumps lift effluent from the clarifiers to the secondary 
process. 

The secondary process includes three main components: two high purity oxygen (HPO) 
aeration basins; an oxygen generation/dissolution system; and three 120-foot diameter 
secondary clarifiers. The plant currently treats up to 40 mgd through the secondary train. 
Bypass of secondary treatment occurs at an automatic overflow weir when flows exceed 40 
mgd. Bypass flow is directed to the chlorine contact basin, blended with secondary effluent, 
and disinfected prior to discharge. 

The WWTP uses gas/liquid chlorine for disinfection of wastewater effluent prior to discharge 
to Bellingham Bay. The chlorine system was upgraded during the 1990 expansion. The 
system has the capability for prechlorination, post chlorination, and intermittent chlorination 
of return activated sludge for sludge bulking control. 

The WWTP has two outfalls. The main 60-inch diameter effluent outfall discharges to a 
multi-port diffuser and a 54-inch outfall that begins upstream of the effluent Parshall flume 



 

June 2009 ES-12 
pw:\\oco-pw-app:Carollo\Documents\Client\WA\Bellingham\7489A00\Deliverables\Comprehensive Sewer Plan\_ES 

and is used only when flows exceed the capacity of the multiport diffuser. A replacement for 
this outfall is currently under construction. 

Mixed primary and waste activated sludges from the secondary treatment system are 
pumped to gravity belt thickeners for initial thickening prior to storage and subsequent 
centrifuge dewatering. Two multiple hearth incinerators thermally convert dewatered solids 
from the WWTP to ash, which is disposed of at a landfill.  

ES.9 TREATMENT PLANT ANALYSIS 
The WWTP produces secondary effluent that is typically well below current NPDES limits. 
The recent plant performance data compared to the NPDES effluent limits for coliform, pH, 
BOD and TSS indicate that from 1998 through 2006, the WWTP did not exceed permit 
conditions. 

Overall WWTP capacity was evaluated to identify improvements that would be needed to 
accommodate increased flows and loads over the planning period. The analysis considered 
liquid stream process upgrades needed to meet the requirements of the NPDES permit, 
and hydraulic upgrades needed to convey peak flows through the plant. The capacity of the 
solids handling system was also determined. 

Process capacities for each liquid and solids treatment system were evaluated using a 
combination of computer modeling and historical design criteria. Process modeling was 
calibrated to consider the impact of recent modifications to the HPO process, including 
conversion of a portion of the existing aeration basins to an anaerobic selector.  

A hydraulic model of the existing WWTP was not developed for the analysis. The most 
recent hydraulic analysis of the plant was conducted in 2002 (Brown and Caldwell 2002). 
This evaluation determined the potential for the WWTP to convey a peak hour flow of 
72 mgd, which is 18 percent greater than the rated design capacity of 60 mgd. 

The capacity of the existing WWTP based on critical capacity parameters is summarized in 
Table ES.5. 



 

H:\Final\Bellingham_SEA\7489A00\Rpt\Fig10_1.doc 

 

EXISTING POST POINT WWTP SITE PLAN 
 

FIGURE ES.4 
 

CITY OF BELLINGHAM 
COMPREHENSIVE SEWER  PLAN 



 



 

June 2009 ES-14 
pw:\\oco-pw-app:Carollo\Documents\Client\WA\Bellingham\7489A00\Deliverables\Comprehensive Sewer Plan\_ES 

 
Table ES.5 Existing WWTP Capacity Summary 

Comprehensive Sewer Plan 
City of Bellingham 

Capacity Parameter Value Limiting Process 

Max Month Flow 20 mgd Primary/Secondary System 

Max Day Flow 62 mgd Disinfection System 

Peak Hour Flow 72 mgd Overall Hydraulic Capacity 

Max Month BOD 25,000 lb/d Primary/Secondary System 

Max Month TSS 47,000 lb/d Sludge Thickening 

ES.10 RECOMMENDED TREATMENT PLANT IMPROVEMENTS 
Projected flows and loads were compared to the WWTP capacity to determine upgrades 
needed for future growth in the service area. Table ES.6 compares the current WWTP 
capacity to projected (year 2026) flows and loads. As shown in the table, the max month 
flow and BOD capacity of the existing WWTP will be exceeded during the planning period. 
Plant hydraulic capacity will also be exceeded if peak flows over 72 mgd are conveyed to 
the WWTP. 
 
Table ES.6 WWTP Capacity Limitations 

Comprehensive Sewer Plan 
City of Bellingham 

Capacity Parameter Existing Capacity Future Flow/Load 

Max Month Flow 20 mgd 34.3 mgd 

Max Day Flow 62 mgd 64.2 mgd 

Peak Hour Flow 72 mgd 72 mgd (1) 
82 mgd (2) 

Max Month BOD 25,000 lb/d 39,900 lb/d 

Max Month TSS 47,000 lb/d 45,500 lb/d 
Notes: 

1. Peak hour flow assuming that 10 mgd of the peak flow is treated in the collection system. 

2. Peak hour flow assuming that the entire peak is conveyed to the treatment plant. 

The capacity of the existing primary and secondary processes must be increased in order 
to provide effective treatment of future flows and loads at the WWTP. A third 120-foot 
primary clarifier is required, along with expansion of the secondary treatment system.  

Three options for secondary expansion were evaluated, including expanded HPO, 
conversion to air activated sludge (AS), and conversion to membrane bioreactor (MBR). 



 

June 2009 ES-15 
pw:\\oco-pw-app:Carollo\Documents\Client\WA\Bellingham\7489A00\Deliverables\Comprehensive Sewer Plan\_ES 

The expanded HPO option is recommended based on its lower relative cost and other 
operational and site factors. Preliminary analysis indicates the need for a new anaerobic 
selector, two new aeration basins, and a new 120-foot secondary clarifier. A new 20-ton 
pressure swing adsorption (PSA) system will also be needed to replace the existing system. 

A comparative cost analysis concluded that remote storage and peak flow reduction 
(Alternative 1A) is the preferred peak flow management alternative based on its cost 
effectiveness, and non-cost considerations including operation and maintenance (O&M) 
impacts, reliability, and NPDES permitting issues. With peak flows stored remotely in the 
system, no hydraulic improvements are required at the WWTP. Figure ES.5 shows the site 
layout for the WWTP improvements that are recommended to provide future flow and BOD 
capacity. 

Three scenarios were developed to reduce the amount of BOD entering the City’s collection 
system. The scenarios were evaluated to determine the potential impacts on the existing 
and future capacity needs at the WWTP. The preliminary evaluation highlights the potential 
effectiveness of reducing BOD loads from industrial and domestic sources, thereby 
deferring the future expansion at the WWTP. The effectiveness of the programs could 
provide an equivalent of up to three years of population growth for Scenario 1 - Moderate 
Reduction and a maximum of eight years of equivalent population growth for Scenario 3 - 
Very Aggressive Reduction. As programs are implemented, influent BOD loads should be 
monitored to validate performance and quantify impacts on future WWTP expansion plans. 

ES.11 CAPITAL IMPROVEMENT PLAN 
Phasing plans for the recommended collection system and WWTP improvement projects 
were developed to provide capacity to match projected growth in the City and UGA. The 
trigger for collection system improvements is driven by future growth and expansion of the 
sewer system, as well as the need to meet NPDES permit limits for CSOs. 

Collection system piping improvements to correct capacity limited segments of the system 
are presented in the CIP in three priority categories. Priority 1 projects are required in the 
near term to address current capacity limitations. Priority 2 and 3 projects are triggered by 
future growth in the existing sewer service area, and expansion of the system into currently 
unsewered areas of the UGA. 

The CIP includes an I/I study to better target and improve the cost effectiveness and 
performance of future peak flow reduction projects. The regulatory trigger that drives peak 
flow storage is the need to limit CSOs. LTS modeling indicates that this trigger will occur 
prior to year 2016. The preferred location for the peak flow management facility is in the 
vicinity of the existing CSO outfall, near C Street. A phased approach is recommended. The 
timing of this facility is driven by the regulatory trigger as well as future development plans 
in the surrounding waterfront area. Coordination with planned development requires that 
the first phase of the storage tank construction project be completed by the end of 2011. 



 

pw:\\oco-pw-app:Carollo\Documents\Client\WA\Bellingham\7489A00\Deliverables\Comprehensive Sewer Plan\FigES_5 

 

WWTP SITE PLAN, RECOMMENDED HPO EXPANSION OPTION 
 

FIGURE ES.5 
 

CITY OF BELLINGHAM 
COMPREHENSIVE SEWER MASTER PLAN



 

June 2009 ES-17 
pw:\\oco-pw-app:Carollo\Documents\Client\WA\Bellingham\7489A00\Deliverables\Comprehensive Sewer Plan\_ES 

Completing the storage facility on this schedule will also provide peak flow capacity on a 
schedule that matches predicted growth in the system.  

Additional refinement of the storage volume size is recommended during subsequent 
design phases, to maximize the effect of storage on CSO control and identify the most cost 
effective volume and storage configure to fit on the remote site. Table ES.7 summarizes the 